B428PS, 967622201, 2019-01




SPARE PARTS LIST






REF. PART NO. DESCRIPTION REMARK QTY. KIT

2 576375001 ASSEMBLY airbox knob 1
3 579629301 KIT airbox cover incl. 2 1
4 575740601 FILTER 1
5 579161701 BASEPLATE 1
6 578982101 CARBURETTOR w/bulb 1
7 578951901 O-RING 15x14.5mm 1
9 579650601 KIT ‘Incl. 865" 1
10 578951901 O-RING 15x14.5mm 1
11 579650501 KIT Incl. 64 1
12 575962401 SCREW w/copper washer 1
13 574831601 COVER 1
14 577821801 SEAL 1
15 545236001 SPARK PLUG 1
16 575953101 SCREW m5-0.8x25mm 4
17 579628601 KIT cylinder 1
18 579629001 KIT piston ring 1
20 530015162 CIRCLIP 2
21 578018602 ASSEMBLY CONNECTING ROD 1
22 579629401 KIT 1
23 578894901 BAFFLE 1
24 577887301 HOSE 1
25 545232601 SEAL 1
26 579155101 PLUG 1
27 545232701 CAP OlL CAP 1
28 574765101 SCREW max1.41 4
29 579629501 KIT incl. 28 1
30 575962701 SCREW m5-0.8x20mm 4
32 579629101 KIT “breather Incl. 2324,31" 1
33 530015775 SCREW 8-16x593 2
34 576356901 COVER 1
35 579628701 KIT Incl. bolts 1
36 575264601 ASSEMBLY fuel cap w/retainer 1
37 576356301 RETAINER 3
38 545236101 FUEL TANK ASSY Incl. 36 1
39 579628901 KIT fuel line Incl. 61 1
40 545233101 SCROLL 1
41 580929601 MODULE 1
42 530027523 RETAINER 2
43 575670601 ROPE Incl. 53 1
44 545054901 SPRING 1
45 575953101 SCREW m5-0.8x25mm 2
46 575962701 SCREW m5-0.8x20mm 4
47 576467901 NUT m5 2
48 576817101 CLUTCH COVER “Incl. 45,47" 1
49 530055122 CLUTCH ASSY 1
50 530094189 WASHER 1
51 530059758 SPACER 1
52 545230102 FAN HOUSING ‘Incl. 424344535455 1
53 574781701 HANDLE 1
54 545052602 PULLEY ASSY SI SM 1
55 530015775 SCREW 8-16x593 2
56 530016463 WASHER 1
57 575881602 ASSEMBLY 1
58 575953201 SCREW m4-0.7x22mm 2
59 575962701 SCREW m5-0.8x20mm 3
60 545232801 PIN 2
61 575533102 HOSE 1
62 530032159 PISTON PIN 1
63 545237501 GASKET 1
64 575953101 SCREW m5-0.8x25mm 2
65 579073201 BOLT 2
66 579664602 KIT DECAL KIT 1
67 579628801 KIT GASKETKIT 1



A WARNING
All repairs, adjustments and
maintenance not described in
the Operator’'s Manual must be
performed by Qualified Service
Personnel.

3% —@

37— @

! 38— @
1810




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 530016449 SCREW 4
2 575506201 HOUSING RH 1
3 578928701 THROTILE CABLE 1
4 575784101 ASSEMBLY 1
5 575506301 HOUSNG I 1
6 545067901 SWITCH 1
7 580745601 TRIGGER 1
8 575671501 SPRING 1
9 576632401 TRIGGER 1
10 530015820 SCREW 1
1 545216001 HANDLE 1
2 530016152 WINGNUT 1
13 579629402 KIT incl. 14 1
14 545213801 COUPLER 1
15 574316402 DRIVE SHAFT 1
16 579629404 KIT incl 15 1
17 530015771 SCREW hlé;‘fo“'““ e
18 530015814 SCREW 2
19 530052286 LINE 1
20 580305001 SHIELD Incl 17,18, 19 1
21 530016014 SCREW 12-24x 960" 1
2 530015775 SCREW 8-16x 593 1
23 578160001 BEVEL GEAR ASSY 1
% 585869001 BRACKET 1
34 575671101 HOUSING Incl 123456789 1
3% 578185101 WASHER 1
37 578407201 WASHER 1
38 521804001 NUT [Hihread 1
39 574326101 LOOP 1
) 530059185 CLAMP 1
53 576789701 HARNESS 1
44 578851801 BLADE 1
4 585067201 TRANSPORT GUARD 1



